Appendix D

Pre-purchased Equipment



& fournier

Thetford Mines (Quebec) Canada
February 24, 2023

The City of Winnipeg
North End Water Pollution Control Centre
2230 Main St, Winnipeg, MB R2V 4TB

Attention: Mr. Matt Kowalski, Water/Wastewater Process Engineer
Telephone: +1 204-928-9258
matt.kowalski@aecom.com

Subject: The City of Winnipeg, Supply of Rotary Press and Appurtenances
Tender N0.1003-2022
Item No. 1 - Rotary Press System and Appurtenances-Section 44 46 16
Item No.2 - Polymer Feed Skid and Appurtenances -
Section 43 21 20 and 43 21 20A
Item No.3 - Storage - Section 01 61 00

Dear Mr. Kowalski,

In reference to Tender No0.1003-2022 for the supply of dewatering equipment for City of
[...]
fv\ - %(E)ER\N‘%L%STR\ES FOURNIER INC.
\Ajb l 0”,.”Ie, 3757 BOUL. FRONTENAC OUEST

THETFORD MINES, QUEBEC, CANADA, G6H 2B5

NDUSTRIES INC

Créer par / Created by
V. GILBERT

NOTE 5:
PNEUMATICALLY ACTIVATED.

CE DESSIN ET TOUTES LES INFORMATIONS QU'IL CONTIENT SONT LA
PROPRIETE EXCLUSIVE DE LES \NDUSTR\ES FOURNIER _INC.
STRICTEMENT INTERDIT DE COMMUNIQUER OU UTILISER SON CONTENU
D’AUTRES FINS QUE CELLES PERMISES OR\G\NALEMENT OU_POUVANT EFRE
PREJUDICIABLES AUX INTERETS DE LES INDUSTRIES FOURNIER INC. TOUTE

Sceau / Stamp

Vérifié / Checked
V. GILBERT

Approuvé / Approuved

WINNIPEG NORTH END

ROTARY PRESS 3(4)-900/4000CVH

NOTE 6: REPRODUCTION DE CE DESSIN EST INTERDITE ET 1L DOIT ETRE RETOURNE SINGLE LINE DIAGRAM
THE CONTROLLER MUST BE INSTALLED AT LEAST 1M FROM Date de création / Creation date
NOTE 3: ANY OPENING TO THE HAZARDOUS ZONE. 1 GENERAL UPDATE 02/03/2023 V. GILBERT THIS DRAWNG AND ALL_THE INFORMATION T CONTANS ARE THE EXCLUSVE - - - - —
POLYMER PUMP SPEED NEEDS TO BE VFD CONTROLLED TO A o I on R ijpsgg‘g?sﬂgﬂjggﬁT‘gﬁﬁNng 03/31/2022 No Projet / Project No. No Dessin/ Drawing No. Revision
KEEP A CONSTANT POLYMER / SLUDGE RATIO NOTE 7: 0 INITIAL CONCEPT 03/31/2022 V. GILBERT OR\G\NAL \NTENDED ONES OR_IF THE USE_COl BE HARMFUL TO THE = /S
' AR COMPRESSOR SHALL BE INSTALLED IN NON-HAZRDOUS PUEFESIR, R RER BT 12 ST V73" Fenele  Scale D- 51467 - 1/2 1
LOCATION, AND IN AMBIANT TEMPERATURE, ABOVE 32 F Rev. Description Date Dessiné / Drawn RETURNED TO FOURNIER INDUSTRIES INC. UPON REQU N/A

2 3

T

5

7 ‘ 8

FQF-076R2 (171020)




&) fournier

FC

APPENDIX B

References




ROTARY PRESS

2023-02






& fournier

* Process: Mixed sludge

* Rotary Press: 1 unit
Model 4(6)900/6000CV
Commissioned: 2009

e Performances:

-Throughput 8.8 dry t/d (8hrs)
- Cake dryness 25 % (TS)
Feed concentration: 3 % (TS)




) fournier e
CITY OF LAVAL, LAPINIEB;I,_;.. :‘ P,
CANADA = =

Process:
Enhanced primary 70-90%,

alum sludge 10-25% and
septage 0-5%)

Plant capacity: 250 000 m*d or 66,1 MGD

Rotary Press: 3 units
Model 4-1200/6000A
Commissioned 1998

Performances:

- Feed concentration 3-6 % (TS) E
Throughput: 26.4 t/d/press (24 hrs)

- Capture rate: 97 % (SS)

- Cake dryness: 35 % (TS)

Special feature: Cake converted in
pelletized fertiliser.



& fournier

* Process: Enhanced primary

* Plant capacity: 40 000 people,
flow 34 720 m3/d or 9,2 MGD

* Rotary Press: 2 units
Models 4-1200/6000A
4(6)-900/6000CV
Commissioned phase 1in 1999,
phase 2 in 2014

* Performances: 3
Feed concentration: 5.5 % (TS)
- Throughput: 9.6 dry t/d (8 hrs)
- Capture rate: 98 % (SS)
- Cake dryness: 39 % (TS)



& fournier

* Process: Primary sludge

* Rotary Press: 1 Unit
Model: 2-1200/3000A
Commissioned: 2005

e Performances:
- Feed concentration: 6 % (TS)
- Throughput: 120 dry kg/hr/channel
265 dry Ib/hr/channel
- Cake dryness: 46 % (TS)
- Capture rate: 98 % (TSS)




& fournier

71
VoV

(:rva()F:IBJEI\[JI?EiffiﬁngQQ:_:

1
”

B - ”
IR A | |
ot
s
- L

N

—tt |
(B L
o tiss
E e, - X ) gt
N > —— VI = . )
= WL s N el
/ o | XSt
g : 1 1 1 R e
—~— \ =
o S
AR SRR SR R (R (RSN R (NG 175 | (PRSI

* Process: Primary SLUDGE

* Rotary Press: 1 unit
Model 2-1200/3000A Commissioned
1997

* Performances:
- Feed concentration: 2.8 % (TS)
- Throughput: 180 dry/kg/hr/channel
395 dry Ib/hr/channel
- Cake dryness: 40 % (TS)
- Capture rate: 98 % (TSS)



@3 fournier i
VICTORIA, CANADA =

* Process: Conventional mixed sludge
(50% primary/50% WAS)

(. R\

AN A NN S RS N T X [N TN eS|

* Plant capacity: 40 000 people
Flow 1800 m¥d or 0,48 MGD

* Rotary Press: 1 unit
Model 4-1200/6000A
Commissioned 1997

* Performances:
- Feed concentration 4-7% (TS) B
- Throughput: 8 t/d (dry) (8 hrs)
- Capture rate: 96% (SS)
- Cake dryness: 25% (TS)

* Special feature: Rotary press feeding
a sludge pasteurization process.



& fournier

CITY OF FREEB N

POLLUTION CONTROL DIVISION,

* Process: Mixed sludge,
50% primary et 50% secondary.

* Plant capacity: 40 000 people
Flow 18 000 m%¥d or 4,8 MGD

* Rotary Press: 2 units
Model 4-1200/6000A
Commissioned 1996.

* Performances:
- Feed concentration 3.0 % (TS)
- Throughput (8 hrs)

7.9 t/d/press @ 30% TS
10.1t/d/press @ 27% TS
- Capture rate 95 % (SS)



9

+% 12
A A

e

¥

& fournier

CITY OF UNALASKA

-
4
¥

-

”

3,

o ' . U
o 7 -1 =
% A v B )
AYAYAR Y y B
- ¥y 8 :
d - "o} ;f‘; g /
2 |~
[l 2 o= ;
y ‘/.'_'- N 7 f o
o LA U7 ﬁ ‘ '.
o oxey L _,Q" ’ =t -

s N e
.

* Process:
Municipal primary sludge

* Rotary Press: 1 Unit
Model: 2(3)-900/3000CV
Commissioned: 2012

e Performances:
- Feed concentration: 4 % (TS)
- Throughput: 2.2 dry t/d (8hrs)
- Cake dryness: 30 % (TS)
- Capture rate: 95 % (TSS)



& fournier

i |

CITY OF REPENTIGNY WWTP,

e Process: Primary anaerobically
digested sludge (25-30 days).

* Plant capacity: 59 000 people
Flow 25 ml/day or 6,7 MGD

KoL B

T

* Rotary Press: 2 units
Model 4-900/4000CV
Commissioned 1995-2015

 Performances:
- Feed concentration 2-4 % (TS) -
- Throughput 6.7 t/d/press (24 hrs)
- Capture rate 96% (SS)
- Cake dryness 32.5% (TS)
- Power usage: 6.6 kW-hr/ton

* Special feature: Night operation
completely automated (without
operator).



& fournier

CITY OF SHERBROO KE VTP,

* Process: Biofilter sludge

a3 B W

5

=)

<

8 W

> L%
“-

VAR AR AR S SO S [T (R (SO 117 (| S

* Rotary Press: 2 Units
Model 6-900/6000CV
Commissioned: December 2008

e Estimated Performances:
- Feed concentration: 6.1 % (TS)
- Throughput: 23 dry tons/day (8 hrs)
- Cake dryness: 40 % (TS)
- Capture rate: 98 % (TSS)



75 s AW P S

£35 - _ll;r:,’.! 'V'A- i < 5 - S, g e 3
e s ¢ i - <o

v o 7 -

A i 4 BVAWgA\N )
- 7 ! a =
- o P .
d 7 1 - i J i 4
g [ B | P ) 1 .
iy iy (XYY (>

* Process: Mixed sludge, blend of activated
sludge & primary

* Rotary Press: 2 units
Model: 6-900/6000CV
Commissioned: October 2011

e Performances:
- Feed concentration: 4% (TS)
- Throughput: 5 dry t/d (8hrs) per press
- Cake dryness: 35 % (TS)
- Capture rate: 98% (TSS)

2 ]
- - o« T "'
- ‘ : > ..‘
- Is, } - ‘
Y SO SO S Y I (SN [ (i RS
N N @



& fournier

TOWN OF BILLERIC

* Process: Mixed (Primary and Secondary)

* Rotary Press: 2 units
Model 6-900/6000CV
Commissioned: 2006 and 2015

* Performances:
- Feed concentration: 4 % (TS)
- Throughput: 4.8 dry t/d (8hrs)
- Cake dryness: 25 % (TS)
- Capturerate: 99 % (TSS)

o
) =70
.

-
:
<
& n;b
o N
-

-
£
"

.

o

=5, §

7
!

)
N7

>

9%

; ¢ A
- Y
-

—=

Return to USA installations

N NN ARG IS R N I e s

B



9

N 4,,
. o
‘ -‘ 7 3
1 ey | A |\
re R \
® o \
} AN
- Y
, * _
- Fe) ,r )
L. ) o 1~
. ..-
L T _ |
= .ru 1!
4k e W
§ . B {
SO | Y
: Al <h
B ) Y &
] ; —\ wa.a.,m ,».. 4
_ . ¢ | VaVAVAWA
V. -8 /K. o R
A g | NN 7,
& . ..Is \v.m X /N Al
e i % o o Y 45 D TR
.w P ',.V_' - A
) BTl " Jand | A.rf
5

.y.. 4
Va
N7

THANK YOU!


http://www.rotary-press.com/
mailto:general@fournierindustries.com

&) fournier

APPENDIX C

LAB & PILOT
REPORT




S WAL D w
{8 FOURNIER INDUSTRIES [if
ROTARY-PRESS  [f

l‘!u

’ f
'LABORATORY ANALYSIS &
\ “ ‘ T Presented to

A=COM '

Winnipeg, Manitoba, Canada

’
L= 5 -
! . : .
.g" '- \ .
, R . !
L5 ' XY o
s oo | >
bt § i
e 'céﬁ'. . k s
% ; :
| o . 0
. v )

MUNICIPAL AND INDUSTRIAL Project: NEWPCC Primary clarification
DEWATERING APPLICATIONS

@ fournrer

FOURNIER INDUSTRIES INC.
3787 West Frontenac Blvd.

Thetford Mines (Quebec), G6H 2B5
Tel. (418) 423-4241 Fax (418) 423-7366

E-Mail: general@fournierindustries.com

Web Site: www.rotary-press.com
Lic. RBQ 1187-5754-87


mailto:general@fournierindustries.com
http://www.rotary-press.com/

&) fournier

AECOM February 18" 2022
99 Commerce Dr.

Winnipeg, Manitoba, Canada

R3P QY7

Contact: Matt Kowalski
Email: matt.kowalski@aecom.com

Phone: 204-928-9258

LABORATORY ANALYSIS RESULTS

Sludge type: Scum from primary clarifiers
Shipping date: February 15™ -2022
Receiving date: February 171 -2022
Analyzing date: February 17" 2022
Analysed by: M. Hebert-T.

Characteristics Results:
Total Solids initial *19.07 %
Total Suspended Solids *18.83 %
Solids in Solution 0.24 %
Volatile Solids / Total Solids 93.94 %
Polymer type Very high charge/weight cationic:
Emulsion BASF Zetag 7878fs40
Total Fiber + 100 mesh 35.61 %
Cloth wring test 62.63 %
Limit Dryness 66.97 % after 60 minutes
PH 55 @14°C
Notes
- Excellent flocculation, generating a fast drainage,
- High fiber content, but poor friction degree, due to grease presence,
- *A heavy presence of grease may have altered some dryness results,
- Very low polymer consumption,
The sample as received represent an excellent potential for the Fournier rotary press,

FT\2020



&) fournier

LABORATORY PHOTOS

SLUDGE . CAKE FILTRATE

Raw sludge, cake & filtrate obtained during lab test

V. ,’

Floculated sludge *High grease presence may have
altered some dryness results

FT\2020



@ fournrer

February 18" 2022

EXPECTED PERFORMANCE

PROJECT: NEWPCC Primary clarification
for

=COM

Sludge type: Scum from primary clarifiers

Parameters Anticipated Results

Cake dryness *65 %

Mass flow 150 dry Kg/hr/Channel*

Flow rate 0.8 M3/hr /Channel

Polymer consumption 1.5 active Kg / dry ton of solid

Polymer type recommended Fully structured high molecular weight emulsion with
high cationic charge, similar to BASF Zetag 8846fs

Type of channel (900/1000CVP) 36 Optimum

Notes

The production, cake dryness or flow rate could vary depending upon (%TS)
contained in the feed sludge. Provided sludge represents an excellent potential,
but the listed data are based on laboratory results obtained during trials, and
must not be interpreted as a contractual guarantee.

*A high presence of grease may have altered some dryness results

FT\2020




SLUDGE DATA SHEET

NEWPCC Primary Clarification

Company's Name:

Address; 99 Matt Kowalski

Street: Commerce Dr later/Wastewater process Engineer
City: Winnipeg +1 204 928-9258

Postal Code ~ Zip: R3P 0Y7

E-Mail: E-Mail; ¥ matt. kowalski@aecom.com

Type of treatment: (Mark all which apply and include sketch of process block diagram of flowsheet),

- )EQ Primary Clarifier [0 Rotating Biological Contactor [C] Aeration tank
[ Secondary Clarifier [] Sequential Batch Reactor [0 Trickling filter
{71 Thickened [ Mixed (Primary & Secondary) Ratio (Prim. & Sec.) ____{
[ Aeratior: without primary clarification [ Aerobic digestion Volatile solids reduction: _____ %
[ Septic tanks [] Anaerobic digestion Volatile solids reduction: ____ %
[ Sludge retention time:  ______ days
Kl Other (Descripions ~ Scum from primary clarifiers

b} Sludge dewatering:

.5 %

> TSS: Average: %
» pH; '

Amount of sludge to be dewatered: 826 m*/week

Dry tons per week: Current Av.. Peak: .
> Number of days of operationfweek; 7 days : Number of hours of operation/day: 8 hours
» Minimum capture rate desired: % Cake dryness desired: %
% Cake disposal; [ Landfi [J Incineration ] Alkaline Stabilize

» Beneficial reuse (Type):
s Other {Description):

ion? > Competition?

> A new installat &
» A replacement of existing equipment?  [] » Current equipment? i o
» Capturerate; % TS or % TSS > Current dryness?

testing effectivensss of fournier screw » \When do you expect to
# Reason of Inquiry?oress tech av oin ring primar A
QUirY’press technology in dewatering primafy | eomplete design/purchase?

scum

Type of polymer. T Dosage(kgidrytonsolidsy
Concentration (%): » Polymer sample included; {1 Yes ] No

>
»
) n v
»
»

Are these solidsfliquids considered dangerous?
Has a material safety data sheet been included?




&) fournier

FOURNIER ROTARY PRESS
Pilot Test Report
FOR WASTEWATER SLUDGE DEWATERING

North End Winnipeg Pollution Control Centre
WINNIPEG, MANITOBA, CANADA

FOURNIER INDUSTRIES INC.
3787 West Frontenac Blvd
Thetford Mines (Quebec) Canada G6H 2B5

Phone (418) 423-4241
Fax (418) 423-7366
E-mail : general@fournierindustries.com
http://www.rotary-press.com/

/FT June 09, 2022



&) fournier

TABLE OF CONTENTS

I. Introduction
Il. Pilot Equipment Description

lll. Jar Testing and Prestart-up
Figure 1: Mobile Unit Arrangement

IV. Pilot Testing
V. Results and Discussion
Table 1-A: Pilot Results — Day 1-2 May 2022

Graph 1: Production versus Cake Dryness
Graph 2: Flow Rate versus Cake Dryness

VI. Conclusion

2 | pages



I. Introduction

The purpose of this report is to present the results from the Fournier Rotary Press
pilot trials performed at NEWPCC in Manitoba on May 17™" to May 18" 2022. A
Fournier Rotary Press pilot test is the most efficient way to determine and
evaluate the equipment capabilities and aptitudes to perform on the actual
sludge condition. Ranges of operation during the trial allow us to determine the

peak performance for the following values:

» Cake Dryness
» Minimal Polymer Consumption
» Maximum Capture Rate

» Maximum Flow Throughput and Production per Channel

The Dewatering trials were performed on scum slurry from the wastewater

treatment plant using high charge cationic emulsion polymer.

In the conclusion of this report design parameters for a future Rotary Press

installation are established and presented in section V.

3 | pages



I1. Pilot Equipment and Description

For this pilot, the channel CVH was selected to test the capability with this type of
sludge. The dewatering unit arrives inside a 48 foot trailer, hauled by truck
directly to the site. Sludge from the plant was pumped to the pilot unit’s holding

tank, and then pumped to the flocculation tank for conditioning.

The following is a list of the components:

Model 1-900/1000CVH Rotary Press

Model 1-900/1000CVP Rotary Press
Flocculator Assembly

Progressive Cavity Feed Pump

Sludge Holding Tank and Mixer

Progressive Cavity Polymer Feed Pump
Two Polymer Preparation Tanks and Mixers

Cake Conveyor

YV V V V V V VYV VY VY

Control Panel

4 | pages



lll. Jar Testing and Prestart-up

One of the first steps during the pilot, that allows us to determine the best
polymer for the dewatering of that particular sludge, is a Jar Test. One type of
polymer was selected to produce the best flocculation for the sludge. The cationic

polymer chosen was the emulsion Solenis: zetag 7878fs40.

A check list of the following components was performed before start-up to insure
correct operation.
» Polymer Pump
Polymer Flowmeter
Sludge Pump
Sludge Flowmeter
Inlet Pressure Gauge
Flocculator Tank and Mixer
Pneumatic Recirculation Valve

Pneumatic Dewatering Valve

V V. V VYV V ¥V V VY

Rotary Press Channels and Motor

5| pages



Figure 1: Mobile Unit General Arrangement

0 a0

[ — L L LY

e 101 142" [-5 1,421 OUTSOE —=

A= [

[ 3
e =

OHO

TRAILER WEIGHT WITH
ALL EQUIPMENTS: 37330 LBS (16970 KG)

LISTE [ MATERIEL / MATERIAL LIST I D I 36973 0z

il

!

[ war | rewwaoues 7 wames [

FOURNIER INDUSTRIES |NC,
ROTARY FRBEFS A6
PILOT UNIT 48 -0, 2014

LAYOUT
e o o
I S
n| 36973 02

6 | pages



IV. Pilot Testing

The goal of the pilot testing is to achieve and demonstrate in a full scale manner
the performance potential of the Fournier Rotary Press using actual plant sludge.
Operating parameters were adjusted in order to present variation of the following
results:

» Cake Production
Cake Dryness
Capture Rate
Energy Consumption
Polymer Consumption (active Kg.)

Sludge Flow Rate

VvV V V VYV V VY

Pilot test schedule is presented in the following table:

Date Test Runs Polymer

Set up begins

Tuesday, May 17t
Scum Slurry test: 1A-1B (CVH)

Solenis: zetag 7878fs40

Wednesday, May 18 Scum Slurry test: 2A-2C (CVH) Solenis: zetag 7878fs40
Thursday May 19t Trailer Clean up
Friday, May 20 Trailer Pick up

7 | pages




8 | pages



9 | pages



V. Results and Discussion

Presented in Table 1A are the results of piloting trial on the SCUM slurry from
there process. The table displays operating parameters such as:

» Polymer Type, Concentration and Dosage

» Flocculator Speed

» Rotary Press Speed

» Rotary Press Inlet Pressure and Outlet Pressure
» Sludge Flow and Total Solids

10 I pages



The following are the results of the testing that are also presented in the table:

» Filtrate Total Suspended Solids
» Cake Total Solids

» Production Rate per Channel
» Capture Rate

One type of polymer was selected to perform the trials; the cationic emulsion